
 

Official Use Only 

  

 

 

  

 

Kayseri Mimarsinan Organized 

Industrial Zone/Capacity Increase 

of Existing Wastewater Treatment 

Plant 
 

Final Draft ESMP Report  

 
  

 

 



 

 

 

 
 

 

Kayseri Mimarsinan Organized 

Industrial Zone/Capacity 

Increase of Existing 

Wastewater Treatment Plant 

Final Draft Environmental and Social 

Management Plan (ESMP) 

2025 

 

 

 

 Official Use Only 

  



 

 

This page left intentionally blank for pagination. 

Page i of viii 

Official Use Only 

  



 

 

Page ii of viii 

Official Use Only 

  

Mott MacDonald 
Mesa Koz 
Sahrayıcedit District 
Atatürk Street No. 69 / 255  
34734 Kadıköy 
Istanbul 
Turkey 
 
T +90 (0) 216 766 3118 
[...]
industrial participants and the nearest settlements to the OIZ are located between 1.50 and 4.10 

km away, the noise impacts are expected to be limited. Additionally, as construction works are 

temporary and mitigation measures—such as restricted working hours and regular maintenance 

of equipment—will be implemented, any noise disturbances should remain minimal. 

5.9 Water Resources and Use 

The Project area is situated in the southeast of the Anatolian peninsula, in the Kızılırmak Basin. 

The basin's name comes from the Kızılırmak river, which flows into the Black Sea from Cape 

Bafra. With a total drainage area of 82 221 km2, the Kızılırmak Basin receives 435.60 mm/m2 of 

precipitation on average each year. The treated wastewater is discharged into Söğüt Stream, 

which is the closest stream to the Project area.  

Even though the groundwater level in the Project area is not very high, the Kayseri Mimarsinan 

OIZ meets the water needs of its firms through a permit to use the groundwater aquifer, 

documented as 12-K-KAY-01-15855. This permit, which authorizes the OIZ to utilize 

groundwater in the region, is detailed in Section 12.11 Groundwater Use Permit. In addition, the 

location of the Mimarsinan OIZ relative to the Kızılırmak Basin and the Project location with 

discharge point is given in Figure 5.19 and Figure 5.20, respectively. 

 
21 kayseri-ilcdr-2022-20240115151252.pdf 

142.00

15.00 16.00 20.00

3.00

0

20

40

60

80

100

120

140

160

Entertainment Construction
Activities

Industry Workplace Other

N
U

M
B

E
R

 O
F

 C
O

M
P

L
A

IN
T

S

https://webdosya.csb.gov.tr/db/ced/icerikler/kayseri-ilcdr-2022-20240115151252.pdf#page=11&zoom=100,72,161


Mott MacDonald | Kayseri Mimarsinan Organized Industrial Zone/Capacity Increase of Existing Wastewater Treatment Plant 
Final Draft Environmental and Social Management Plan (ESMP) 
 

 

 
 

 221100090 | ESMP Report | E | 2025 
 

Page 56 of 209  

Official Use Only 

 

Figure 5.19. Waterways and River Basins in Kayseri Province 

 

Figure 5.20. Project Location and Discharge Point 

 



Mott MacDonald | Kayseri Mimarsinan Organized Industrial Zone/Capacity Increase of Existing Wastewater Treatment Plant 
Final Draft Environmental and Social Management Plan (ESMP) 
 

 

 
 

 221100090 | ESMP Report | E | 2025 
 

Page 57 of 209  

Official Use Only 

According to the 6 months records of The OIZ for 2023, the average water consumption of 

municipal water is 2,109 m3/day for all establishments within the OIZ area. The records are 

given in the table below: 

Table 5.6: Water Consumption of Municipal Water within the OIZ  

Total Water Consumption for All Establishments 6 months daily 

average (m3/day) 
Jan Feb March April May June Total 

65962 59594 61834 51658 66766 73825 379639 2109 

5.10 Wastewater Management 

The Mimarsinan OIZ's wastewater treatment plant (WWTP) is facing challenges due to 

increasing production and thus increasing generation of wastewater. The plant, with a capacity 

of 2,000 m³/day, sometimes receives up to 2,500 m³/day, with peak flows reaching 3,469 

m³/day. This and fluctuation in inflow rates brought a need for capacity extension of existed 

WWTP of Mimarsinan OIZ (Table 5.7). 

Table 5.7. WWTP Effluent Flowmeter Results 

WWTP Effluent Flowmeter Results (m3/day) (between 08:00-17:00) 

Years 2022 2023 

 Minimum Average Maximum Minimum Average Maximum 

Average 842 1,763 2,440 1,009 1,833 2,279 

 

The Environmental Law and the Organized Industrial Zone Implementation Regulation outline 

the responsibility of OIZ management for wastewater infrastructure systems in organized 

industrial zones. In 2015, Mimarsinan OIZ decided that factories established in the zone must 

comply with discharge standards for wastewater generated from enterprises. If necessary, 

enterprises are required to construct and operate pre-treatment systems. According to this 

decision, the wastewater collection discharge standards of the companies producing in OIZ are 

given Table 5.8 (Discharge Limit to Infrastructure and Canal (WPCR Table 22)). However, 

Mimarsinan OIZ management is obligated to treat wastewater generated in the OIZ, with the 

discharge point being the Söğüt Stream. Hence, according to the current legislation, the treated 

wastewater will comply with the WPCR limit for Small and medium Sized OIZs. Table 19 of the 

Regulation outlines discharge standards as given in Table 5.8 (Discharge Limit to Receiving 

Environment (WPCR Table 19)) for mixed industrial wastewaters in small and large organized 

industrial zones and other industries that cannot be determined by sector.  

The 2024 effluent results are the average of data from July to December 2024. These results 

show that even though the existing WWTP is currently operating with the capacity of 3,000 

m³/day, with a maximum flow rate of 4,028 m³/day due to seasonal variations, the effluent 

parameters did not exceed the limit values set in WPCR Table 19 and Table 22. 

 



Mott MacDonald | Kayseri Mimarsinan Organized Industrial Zone/Capacity Increase of Existing Wastewater Treatment Plant 
Final Draft Environmental and Social Management Plan (ESMP) 
 

 

 
 

 221100090 | ESMP Report | E | 2025 
 

Page 58 of 209  

Official Use Only 

Table 5.8. Analysis Results and Discharged Limits Determined by WPCR 

 

 

Parameter Influent (Typical) Effluent (2024) 

 Discharge Limit to 

Infrastructure and Canal 

(WPCR Table 22) 

Discharge Limit to Receiving 

Environment (WPCR Table 19) 

 

 Temperature (˚C) 24.7°C  40   

 pH 6.08± 0.11 7.60±0.33 6 -10 6-9  

 Suspended solids (TSS) (mg/L) 102.00 ± 24.48 < 10.0±0.57 500 200  

 Oil and grease (mg/L) 11.10 ± 2.44 10.20±0.00 150 20  

 Chemical oxygen demand (COD) (mg/L) 1182.72 ± 307.51 70.69±35.72 1000 250  

 Sulphate (SO4‾2) (mg/L) 21.29 ± 2.34 38.40 1700 1500  

 Total lead (Pb) (mg/L) < 0.30 < 0.050 3 2**  

 Total mercury (Hg) (mg/L)  < 0.0001 0.01±0.01 0.2 0.05**  

 Total cadmium (Cd) (mg/L)  <0.05 0.07±0.00 2 0.1**  

 Total cyanide (CN-) (mg/L) 0.358 0.01±0.01 10 1  

 Total chromium (Cr) (mg/L) 0.12 ± 0.01 0.09±0.06 5 2**  

 Total copper (Cu) (mg/L) < 0.12 < 0.050 2 3**  

 Total zinc (Zn) (mg/L) 3.45 ± 0,31 0.07±0.03 10 5**  

 Iron (Fe) (mg/L) 6.31 ± 0.88 0.31±0.36 - 10  

 Floride (F) (mg/L) 21.29 ± 2.77 0.21±0.21 - 15  

 Colour 88.25 ± 10.59 44.72±21.58 - 280  

 Total kjeldahl nitrogen (TKN) (mg/L)*** 61.37 < 10.0 - 20  

 Toxicity Dilution Factor/ Fish Bioassay <10 <10 - 10  

These parameters are only checked if the wastewater treatment plant of the relevant municipality is subject to Annex IV Table 2 of the Regulation on Urban Wastewater Treatment. 

**These parameters are not for “total” in Table 19 Criteria 

*** TKN limits in Table 12 are applied for mixed industries originating from the leather sector with 20% or more of the wastewater. 



Mott MacDonald | Kayseri Mimarsinan Organized Industrial Zone/Capacity Increase of Existing Wastewater Treatment Plant 
Final Draft Environmental and Social Management Plan (ESMP) 
 

 

 
 

 221100090 | ESMP Report | E | 2025 
 

Page 59 of 209  

Official Use Only 

The Phase-II WWTP was designed with 3 parallel lines, each with a capacity of 2,000 m³/day, to 

reach a final flow rate of 6,000 m³/day. Only one line was constructed in the first phase, with 

some civil structures built for full capacity. Currently, the OIZ WWTP treats 2,000 m³ of 

wastewater per day using physical, chemical, and biological units, performing both primary and 

secondary treatment. The grit removal tank and equalisation tank (primary treatment) were built 

and operated at a second stage flowrate of 6,000 m³/day. Transformers with a capacity of 2,000 

m³/day were erected after primary and secondary treatment, which included chemical, aeration, 

and biological settling tanks, as well as sludge treatment units (sludge, intermediate, and 

supernatant pumping stations and sludge building). To meet the growing demand, it is planned 

to treat wastewater entering the current facility in main and secondary treatment units while 

preserving the process. The Project will include the construction of chemical treatment units, 

aeration, and final settling basins to serve the additional capacity of 4,000 m3/day, which is the 

capacity of the second and third stages. The additional units are shown in the Figure 5.21. 

 

Figure 5.21. General view of 2nd and 3rd Phase WWTP layout 

5.10.1 Existing Physical Preliminary Treatment 

● Screenings: The existing screening system removes coarse materials (e.g., plastic bottles) 

from wastewater to protect WWTP mechanical components. It is located with the aerated grit 

removal unit for construction ease and economy. A fine screen with 10 mm bar spacing is 

being used, cleaned automatically. Collected materials are transported to a waste container 

via a belt conveyor and disposed of according to the OIZ waste management plan. 

● Aerated Grit Removal Tank: Post-screening, wastewater enters the aerated grit removal 

tank to protect mechanical equipment and prevent sludge pipe clogs. Grease and grit will be 

removed with walls and scrapers. Collected grit will be pressed, separating water which 

returns to the tank. Air will be supplied through coarse bubble diffusers. 



Mott MacDonald | Kayseri Mimarsinan Organized Industrial Zone/Capacity Increase of Existing Wastewater Treatment Plant 
Final Draft Environmental and Social Management Plan (ESMP) 
 

 

 
 

 221100090 | ESMP Report | E | 2025 
 

Page 60 of 209  

Official Use Only 

● Equalization Tank: The equalization tank ensures stable parameters with a homogeneous 

mix of flow rate and pollution loads before chemical and biological treatment. It is designed 

for a 12-hour retention time and uses rapid mixers for full mixing. 

5.10.2 Chemical Treatment Units 

The chemical treatment process involves coagulation, flocculation, and precipitation to remove 

substances from wastewater. Chemicals are mixed in rapid and slow mixing tanks to form flocs, 

which then settle in the chemical settling tank. The current units handle 2,000 m³/day, and 

additional units will be built to handle an extra 4,000 m³/day. 

Stages of Chemical Treatment: 

● Rapid Mixing (Coagulation) Tanks: In the first stage, coagulant chemicals like lime and 

alum are quickly mixed with wastewater to start the coagulation process. This helps to gather 

small particles into larger clusters.  

● Slow Mixing (Flocculation) Tanks: In the second stage, flocculant chemicals (anionic and 

cationic polymers) are added. These chemicals help the coagulated particles to form larger 

flocs. The mixture is gently stirred to ensure the flocs grow big enough to settle out of the 

water. 

● Chemical Settling Tank: In the third stage, the flocculated particles settle to the bottom of 

the tank. Bottom scrapers are used to remove the settled sludge.  

● Chemical Sludge Pumping Station: The sludge collected at the bottom of the settling tank 

is then pumped to a thickener unit for further processing. 

5.10.3 Biological Treatment Units  

The current biological treatment units handle a flow rate of 2,000 m³/day. Additional units will be 

constructed to manage an extra 4,000 m³/day, using the same principles as the existing units. 

Stages of Biological Treatment: 

● Aeration Tank: An activated sludge system is used for biological treatment. This classical 

process type removes carbon from the wastewater. The aeration tank, designed as a tank 

carousel type, transfers air to the wastewater, allowing microorganisms to break down 

organic pollutants. The design and dimensions of the biological treatment unit adhere to 

ATV-DVWK standards. Two additional aeration tanks will be installed for the 2nd and 3rd 

stage. 

● Final Settling Tank: The final settling tanks collect and dispose of sludge by gravity, 

separating water from the colloidal activated sludge produced in the aeration tank. The 

separated water is directed to the treatment plant's outlet, while the sludge that settles at the 

bottom is collected by scrapers mounted on centrally driven traveling bridges. This sludge is 

then conveyed to the return sludge pumping station by gravity. Each tank is equipped with 

surface scrapers, collection hoppers, and transmission lines to collect floating sludge, which 

is then pumped to the RAS pumping station. Two additional final settling tanks will be 

installed for the 2nd and 3rd stage 

● Return and Excess Sludge Pumping Station: To maintain the microorganism population 

in the process units, a return and excess sludge pumping station has been designed. This 

station pumps the sludge settled in the final settling tanks back to the process unit inlet. 

Excess sludge pumps in this unit ensure that overgrown microorganisms are removed from 

the system, maintaining the balance necessary for effective wastewater treatment. Two 

additional sludge pumping station will be installed for the 2nd and 3rd stage. 

This comprehensive approach ensures that both chemical and biological treatment processes 

are effectively managed, enhancing the overall efficiency and reliability of the wastewater 

treatment plant. 



Mott MacDonald | Kayseri Mimarsinan Organized Industrial Zone/Capacity Increase of Existing Wastewater Treatment Plant 
Final Draft Environmental and Social Management Plan (ESMP) 
 

 

 
 

 221100090 | ESMP Report | E | 2025 
 

Page 61 of 209  

Official Use Only 

5.10.4 Sewage Sludge Treatment Units 

Sludge Dewatering Unit: Excess sludge will be collected at the excess sludge pumping station 

and transferred to the decanter unit in the sludge dewatering system using monopumps. 

The area affected by the discharged wastewater into Söğüt Stream includes the downstream 

sections where the treated effluent may impact water quality and flow characteristics. Although, 

this area encompasses nearby settlements, the Söğüt Stream is not being used for irrigation, 

drinking or utilities (Figure 5.22). However, according to the E&S Screening Report, the State of 

Hydraulic Works has implemented reclamation project on the Söğüt Stream. Taking these 

factors into account, the area of influence extends along the WWTP’s discharge line and 

includes a 100-meter buffer zone on both sides. It is seen that discharge values meet national 

standards and further treatment performance will be obtained after the implementation of the 

Project. Hence, the area of influence is expected to remain limited, minimizing any potential 

significant adverse effects. 

 

Figure 5.22. Area of Influence of the Söğüt Stream (Discharge Point) 

 



Mott MacDonald | Kayseri Mimarsinan Organized Industrial Zone/Capacity Increase of Existing Wastewater Treatment Plant 
Final Draft Environmental and Social Management Plan (ESMP) 
 

 

 
 

 221100090 | ESMP Report | E | 2025 
 

Page 62 of 209  

Official Use Only 

 

 

 

Figure 5.23. Flow Diagram of WWTP 

Source: Detailed Design Studies (Pre-Feasibility Report) 

 



Mott MacDonald | Türkiye Organized Industrial Zones Project (TOIZsP) / ESA Studies for Group-6 Sub Projects 
Mimar Sinan OIZ Draft Environmental and Social Management Plan (ESMP) 
 

 

 
 
 
 
 
 221100090 | ESMP Report | E | 2025 

Page 63 of 209  

Official Use Only 

5.11 Waste Management 

Both hazardous and non-hazardous wastes generated in the OIZ are managed according to the 

Waste Management Instruction, which complies with the Waste Management Regulation. 

These wastes are collected and stored in a temporary storage area before being sent to 

licensed facilities for disposal. The Industrial Waste Management Plan, prepared by the OIZ, 

has been approved by the Provincial Directorate of Environment, Urbanization, and Climate 

Change. 

All waste generated within the facility is collected in the temporary waste storage area and then 

transferred to licensed recovery or disposal facilities managed by the Municipality. The WWTP 